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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Displacement at End of Increment

Summary Report
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Before Test After Test

Current Vertical Effective Stress: 39.74 kPa

Preconsolidation Stress: 67.03 kPa

Compression Ratio: 0.5

Diameter: 63.5 mm

LL: --- PL: ---

Height: 25.55 mm

PI: --- GS: 2.96

Water Content, %

Dry Unit Weight, N/m³

Saturation, %

Void Ratio

64.52

9942.8

99.43

1.92

39.79

13337

100.00

1.18
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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Log of Time Coefficients
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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Square Root of Time Coefficients
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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Time Curve 5 of 12

Constant Load Step

Stress: 192 kPa
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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Displacement at End of Increment

Log of Time Coefficients

Step
Applied
Stress

kPa

Final
Displacement

mm

Void
Ratio

Strain
at End

%

Log
T50
min

Cv
cm²/s

Mv
1/kPa

k
cm/s

Ca
%

1

2

3

4

5

6

7

8

9

10

11

12

12.0

23.9

47.9

95.8

192.

383.

766.

1.53e+03

3.06e+03

766.

192.

47.9

0.4246

0.8753

1.504

2.360

3.401

4.729

6.165

7.657

9.143

8.318

7.435

6.485

1.87

1.82

1.75

1.65

1.53

1.38

1.22

1.05

0.877

0.971

1.07

1.18

1.66

3.43

5.89

9.23

13.3

18.5

24.1

30.0

35.8

32.6

29.1

25.4

10.438

9.699

6.414

6.665

4.963

3.957

3.415

2.283

2.189

0.000

3.907

9.583

5.05e-04

5.25e-04

7.60e-04

6.87e-04

8.50e-04

9.58e-04

9.72e-04

1.25e-03

1.10e-03

0.00e+00

6.56e-04

2.96e-04

1.39e-03

1.47e-03

1.03e-03

6.99e-04

4.26e-04

2.71e-04

1.47e-04

7.62e-05

3.80e-05

1.41e-05

6.01e-05

2.59e-04

6.87e-08

7.58e-08

7.66e-08

4.71e-08

3.55e-08

2.55e-08

1.40e-08

9.34e-09

4.11e-09

0.00e+00

3.87e-09

7.52e-09

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00

0.00e+00
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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Displacement at End of Increment

Square Root of Time Coefficients

Step
Applied
Stress

kPa

Final
Displacement

mm

Void
Ratio

Strain
at End

%

Sq.Rt.
T90
min

Cv
cm²/s

Mv
1/kPa

k
cm/s

1

2

3

4

5

6

7

8

9

10

11

12

12.0

23.9

47.9

95.8

192.

383.

766.

1.53e+03

3.06e+03

766.

192.

47.9

0.4246

0.8753

1.504

2.360

3.401

4.729

6.165

7.657

9.143

8.318

7.435

6.485

1.87

1.82

1.75

1.65

1.53

1.38

1.22

1.05

0.877

0.971

1.07

1.18

1.66

3.43

5.89

9.23

13.3

18.5

24.1

30.0

35.8

32.6

29.1

25.4

63.112

49.971

41.020

30.525

24.287

20.260

14.667

9.583

7.972

4.434

14.368

46.273

3.59e-04

4.38e-04

5.11e-04

6.46e-04

7.48e-04

8.05e-04

9.74e-04

1.28e-03

1.30e-03

2.26e-03

7.68e-04

2.64e-04

1.39e-03

1.47e-03

1.03e-03

6.99e-04

4.26e-04

2.71e-04

1.47e-04

7.62e-05

3.80e-05

1.41e-05

6.01e-05

2.59e-04

4.89e-08

6.34e-08

5.16e-08

4.43e-08

3.12e-08

2.14e-08

1.40e-08

9.57e-09

4.86e-09

3.11e-09

4.53e-09

6.70e-09
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Project: ABC456

Boring No.: ABC

Sample No.: 2A

Test No.: C-1

Description: Moist, brown varved clay

Remarks: measured post test height: 19.05 mm

Location: Acton, MA

Tested By: GR

Test Date: XX/XX/XXXX

Sample Type: Tube

Project No.: ICON123

Checked By: NB

Depth: 10 ft.

Elevation: Not Recorded

Time Curve 5 of 12

Constant Load Step

Stress: 192 kPa

Elpased
Time
min

Sq.Rt.
 of Time

min
Stress

kPa

Displacement
Correction

mm

Corrected
Displacement

mm
Strain

%

Void
Ratio

Excess
Pressure

kPa

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

0.000
0.017
0.033
0.050
0.083
0.133
0.217
0.300
0.467
0.717
0.967
1.467
1.967
2.967
3.967
4.967
5.967
6.966
7.966
8.966
9.966

11.966
13.966
15.966
17.966
19.966
21.966
23.966
25.966
27.966
29.966
34.966
39.966
44.965
49.965
59.965
69.965
79.965
89.964
99.964

109.964
119.963
119.993

186.
188.
189.
189.
190.
190.
191.
191.
190.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
191.
192.
192.
192.
192.
192.
192.
191.
192.
192.
192.
192.
192.
192.
192.
192.
192.
192.
192.

0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000
0.0000

2.407
2.414
2.419
2.430
2.449
2.467
2.482
2.494
2.518
2.556
2.580
2.628
2.676
2.741
2.794
2.846
2.892
2.930
2.962
2.990
3.018
3.072
3.115
3.142
3.154
3.187
3.210
3.230
3.242
3.259
3.267
3.294
3.311
3.320
3.331
3.357
3.366
3.376
3.383
3.391
3.398
3.401
3.401

9.42
9.45
9.47
9.51
9.58
9.65
9.71
9.76
9.85
10.0
10.1
10.3
10.5
10.7
10.9
11.1
11.3
11.5
11.6
11.7
11.8
12.0
12.2
12.3
12.3
12.5
12.6
12.6
12.7
12.8
12.8
12.9
13.0
13.0
13.0
13.1
13.2
13.2
13.2
13.3
13.3
13.3
13.3

1.65
1.65
1.65
1.64
1.64
1.64
1.64
1.64
1.63
1.63
1.63
1.62
1.62
1.61
1.60
1.60
1.59
1.59
1.58
1.58
1.58
1.57
1.57
1.56
1.56
1.56
1.56
1.55
1.55
1.55
1.55
1.55
1.54
1.54
1.54
1.54
1.54
1.54
1.54
1.54
1.53
1.53
1.53

0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000
0.000

0.000
0.129
0.183
0.224
0.289
0.365
0.466
0.548
0.683
0.847
0.983
1.211
1.402
1.722
1.992
2.229
2.443
2.639
2.822
2.994
3.157
3.459
3.737
3.996
4.239
4.468
4.687
4.896
5.096
5.288
5.474
5.913
6.322
6.706
7.069
7.744
8.364
8.942
9.485
9.998

10.486
10.953
10.954




